Question about Uncle Milton Star Wars Dagobah Swamp Frog Habitat

1 Answer

I have a dagobah Habitat and it is going great!! However the tadpole has its arms and legs now and I lost the instructions help!!! is their any online that I can look up??

Posted by Anonymous on

Ad

1 Answer

  • Level 2:

    An expert who has achieved level 2 by getting 100 points

    MVP:

    An expert that gotĀ 5 achievements.

    Governor:

    An expert whose answer gotĀ voted for 20 times.

    Scholar:

    An expert who has written 20 answers of more than 400 characters.

  • Expert
  • 45 Answers

Here's the manual in PDF form. Uncle Milton keeps their instruction manuals online if you ever need them.

http://unclemilton.com/starwarsscience/test/pdf/DagobahFrogHabitat.pdf

Good Luck

Posted on Mar 14, 2011

Ad

1 Suggested Answer

6ya6ya
  • 2 Answers

SOURCE: I have freestanding Series 8 dishwasher. Lately during the filling cycle water hammer is occurring. How can this be resolved

Hi,
a 6ya expert can help you resolve that issue over the phone in a minute or two.
Best thing about this new service is that you are never placed on hold and get to talk to real repairmen in the US.
the service is completely free and covers almost anything you can think of.(from cars to computers, handyman, and even drones)
click here to download the app (for users in the US for now) and get all the help you need.
Goodluck!

Posted on Jan 02, 2017

Ad

Add Your Answer

Uploading: 0%

my-video-file.mp4

Complete. Click "Add" to insert your video. Add

×

Loading...
Loading...

Related Questions:

1 Answer

Can you help me find a Source for Replacement leg for Craftsman part # 817105 Saw Model 113.198251?


Normally Sears is pretty good with older part . But if they do not have any go to a saw repair shop and see what they can do for you

May 17, 2014 | Craftsman Early 113.2xxxxx 10" Radial Arm...

1 Answer

Eureka pet expert vacuum lost suction


I had the same problem with exact same vacuum, was working great and the one day just lost almost all suction in the hose and in very very poor suction on base when vacuuming carpet, also when vacuuming the carpet everything I vacuum shoots out the bottom and hits my feet, never happened b4, checked all hoses and tor apart every thing to see if their war dust in motor, clogging anywere but nothing everthing looked great, NEED HELP CANT AFFORD TO BUY ANOTHER VACUUM OR TO TAKE TO REPAIR MAN TO B CHRGED AN ARM AND LEG, SOMEONE PLEASE HELPPPP!!!!!!!!!!

Jun 05, 2012 | Eureka 3276AZ Pet Lover Bagless Upright...

1 Answer

What do tadpoles eat?


Tadpoles can eat a suspension of Nettle Powder which is carried by many Health Food stores in the bulk section. Put a pinch into a little bit of water and then add it to the tadpoles water.

Jun 02, 2011 | Health & Beauty

1 Answer

Need assembly instructions for gardenline double glider bought at Aldi.


Hi, I know this probably won't help whoever posted this because I'm really late, but it will helpfully help out those still searching online.
1. Attach one leg brace (E) to the leg (F) using two M6*40 screws (K), four washers (P) and two nuts (Q). Repeat this step to attach the other leg (F). See Fig.1
2. Attach the other leg brace (E) to the legs (F) using one M6*40
screw (K), two washers (P) and one nut (Q). Repeat this step to
attach the other leg (F). See Fig.2
3. Attach one rocker connector (G) to the leg (F) using one M6*55 screw (M), two washers (P), one spacer (O) and one nut (Q). Repeat this step to attach the other leg (F). See Fig.3
4. Attach the other rocker connector (G) to the leg (F) using one
M6*60 screw (N), two washers (P) and one nut (Q). Repeat this
step to attach the other leg (F). See Fig.4
5. Attach the left arm (B) to the chair back (C) using two M6*35
screws (J) and two washers (P). Repeat this step to attach the
right arm (A). See Fig.5
6. Attach the chair seat (E) to the arm front side using two M6*20 screws (I), two washers (P) and two large washers (S). Attach the chair seat (E) to the arm rear side using two M6*35 screws and two washers (P). See Fig.6
7. Attach the assembled chair bucket to the lower end of the
rocker connector (G) using one M6*50 screw, two washers (P),
one spacer (O) and one nut (Q). Repeat this step to assemble
the other three connection points. See Fig.7
8. Fully tighten all screws using wrench (T) and Allen Key (U).
Cover all hardware with screw caps (H) and nut covers (R)
respectively. See Fig.8

May 08, 2011 | Garden

1 Answer

Leg magic pedometer lost user instructions. Need to know how to reset and use.


L.S.


I lost the operating instructions for my "leg magic" pedometer.
Can you please find one for me.

Tks for your help.

Jan 11, 2010 | Exercise & Fitness

2 Answers

Instructions for ant farm


http://www.unclemilton.com/company/manuals/AntFarmGelManual.pdf

You'll receive 25 to 30 non-breeding adult Harvester worker ants.

Important: Before you open the tube of ants, place the
tube in the refrigerator (not the freezer) for about 15
minutes. This makes the ants less active and easier to
place into the habitat.

When you're ready to add the ants, carefully
open the plastic tube and gently shake or tap
them in. Replace the habitat lid securely.

Mar 12, 2009 | Uncle Milton Ant Farm Gel Colony

Not finding what you are looking for?
Uncle Milton Star Wars Dagobah Swamp Frog Habitat Logo

Related Topics:

99 people viewed this question

Ask a Question

Usually answered in minutes!

Top Uncle Milton Toys Experts

Jim Goldsmith
Jim Goldsmith

Level 3 Expert

1889 Answers

Brett Duxbury
Brett Duxbury

Level 3 Expert

3554 Answers

Bill Boyd

Level 3 Expert

44448 Answers

Are you an Uncle Milton Toy Expert? Answer questions, earn points and help others

Answer questions

Manuals & User Guides

Loading...